

Range	Colour Number	SKU Name	Refer to Slip Test Report	SRV Slip Rating SRV Value
Art Select Glue Down	EW01	HANDCRAFTED WOOD HICKORY PAPRIKA	Slip Test Art Select Handcrafted SRV31	SRV31
	EW02	HANDCRAFTED WOOD WOOD HICKORY PEPPERCORN		
	EW03	HANDCRAFTED WOOD WOOD HICKORY NUTMEG		
	HC01	OAK PREMIER DAWN OAK	Slip Test Art Select Oak Premier SRV20	SRV20
	HC02	OAK PREMIER MORNING OAK		
	HC03	OAK PREMIER DUSK OAK		
	HC04	OAK PREMIER SUNDOWN OAK		
	HC05	OAK PREMIER EVENING OAK		
	HC06	OAK PREMIER MIDNIGHT OAK		
	RL01	OAK ROYALE SPRING OAK	Slip Test Art Select Oak Royale SRV15	SRV15
	RL02	OAK ROYALE SUMMER OAK		
	RL03	OAK ROYAL AUTUMN OAK		
	RL04	OAK ROYALE WINTER OAK		
	AP01	PARQUET BLOND OAK	Slip Test Art Select Parquet SRV20	SRV20
	AP02	PARQUET AUBURN OAK		
	AP03	PARQUET BLACK OAK		